SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Ref Level 16.21 dBm
SGL Count 100/100

oOffset 27.21 di Mode Auto Sweep

Plot on Channel 6825 MHz
pcctr

Ref Level 16.64 dBm
SGL Count 100/100

oOffset 27.64 dp Mode Auto Sweep
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CF 6.345 GHz 1001 pts Span 658.56 MHz | | CF 6.825 GHz 1001 pts pan 654.912 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.26 dBm RBW 2.000 MHz Peak Power 5 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-320.280 MHz | -246.960 MHz 2,000 MHz 6.09178 GHz -51.22 dbm -51.,48 db 48 di -327.456 MHz | -245.552 MHz 2,000 MHz 5.56795 GHz -50.74 obm EEEEED .59 di
-246.960 MHz -164.640 MHz 2.000 MHz 6.09837 GHz -51.70 dBm -51.96 d& -12,01 d8 -245.592 MHz -163.728 MHz 2.000 MHz 6.57974 GHz -51.34 dBm -50.59 dB -10.64 d8
164,640 MHz -83,320 MHz 2.000 MHz 6.21639 GHz -41.44 dBm -41,69 dB -17.24.dB -163.728 MHz -82,864 MHz 2,000 MHz 6.66883 GHz -46.,65 dBm 45,90 dB -18.65 dB
-83,320 MHz -82,320 MHz 2,000 MHz 6.26218 GHz -41,22 dBm -41,48 d -21,48 d -82,864 MHz 81,984 MHz 2,000 MHz 6.74264 GHz -43,16 dbm -42,.41dB -22,41d8
62,320 MHz 83,320 MHz 2,000 MHz 6.42782 GHz -32,40 dbm -32.66 db -12.,66 db 61,664 MHz 82,864 MHz 2,000 MHz 5.30736 GHz -32.01 dbm -31.26 B -11.26 db
83,320 MHz | 164.640 MHz 2,000 MHz 6.42865 GHz -33.94 dbm -34,20 db -14.17 db 82,864 MHz | 163.728 MHz 2,000 MHz 590819 GHz -34.23 dbm -33.49 dB -13,45 db
164.640 MH2 246,960 MHz 2.000 MHZ 6.58175 GH2Z -49.51 dBm -49.77 dB -11.26 d8 163.728 MH2 245,592 MHz 2.000 MHz 7.07026 GH2 -53.01 dBm -52.26 dB -12.31.d8
246,960 MHz 326,260 MHz 2,000 MHz 6.59229 GHz -51.21 dBm 51,47 db -11,47 dB 245592 MHz | 327.456 MHz 2,000 MHz 7.07092 GHz -52,86 dBbm 52,11 db -12,11d8
A
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ssamonas. FCC RADIO TEST REPORT Report No. : FR411111|

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 411111
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 34.39 55.40 21.01 | L1 OFF 19.8
0.161250 46.62 65.40 18.78 | L1 OFF 19.8
0.174750 29.88 54.73 2485 | L1 OFF 19.8
0.174750 40.27 64.73 24.46 | L1 OFF 19.8
0.273750 29.48 51.00 2152 | L1 OFF 19.8
0.273750 38.21 61.00 22.79 | L1 OFF 19.8
1.081500 24.27 46.00 21.73 | L1 OFF 19.8
1.081500 26.72 56.00 29.28 | L1 OFF 19.8
3.293250 25.33 46.00 20.67 | L1 OFF 19.9
3.293250 28.15 56.00 27.85 | L1 OFF 19.9
8.596500 25.73 50.00 2427 | L1 OFF 20.1
8.596500 27.06 60.00 3294 | L1 OFF 20.1




EUT Information

Report NO : 411111
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.161250 35.66 55.40 19.74 | N OFF 19.8
0.161250 46.88 65.40 18.52 | N OFF 19.8
0.179250 30.26 54.52 24.26 | N OFF 19.8
0.179250 41.47 64.52 23.05 | N OFF 19.8
0.199500 29.62 53.63 24.01 | N OFF 19.8
0.199500 40.11 63.63 23.52 | N OFF 19.8
0.269250 32.29 51.14 18.85 | N OFF 19.8
0.269250 37.82 61.14 23.32 | N OFF 19.8
3.309000 25.67 46.00 20.33 | N OFF 19.9
3.309000 29.86 56.00 26.14 | N OFF 19.9
9.154500 26.27 50.00 23.73 | N OFF 20.2
9.154500 27.93 60.00 32.07 | N OFF 20.2




swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

Appendix C. Radiated Spurious Emission

Temperature : 19.56~23.5°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 64.9~70.7%
TEL: 886-3-327-0868 Page Number 1 C1 of C42

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5923.98 57.02 -31.18 88.2 46.69 34.3 13.96 | 37.93 | 250 67 P H
5924.26 48.68 -19.52 68.2 38.35 34.3 13.96 | 37.93 | 250 67 A H
* 5955 117.22 - - 106.85 34.28 14.01 37.92 | 250 67 P H
* 5955 110 - - 99.63 34.28 14.01 37.92 | 250 67 A H
H
802.11a
H
CH 01
5914.46 55.02 -33.18 88.2 44.71 34.3 13.94 | 37.93 100 304 P \Y,
5955MHz
5924 .82 46.72 -21.48 68.2 36.39 34.3 13.96 | 37.93 100 304 A \Y,
* 5955 112.84 - - 102.47 34.28 14.01 37.92 100 304 P \Y,
* 5955 107.37 - - 97 34.28 14.01 37.92 100 304 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11910 51.03 -22.97 74 35.22 38.92 19.9 43.01 | 400 | 264 P H
11910 411 -12.9 54 25.29 38.92 19.9 43.01 | 400 | 264 A H
17865 55.89 -18.11 74 35.3 41.48 2454 | 4543 | 100 | 355 P H
17865 46.21 -7.79 54 25.62 41.48 2454 | 4543 | 100 | 355 A H
23820 449 -29.1 74 41.36 38.66 18.89 | 54.01 150 | 259 P H
23820 39.27 -14.73 54 35.73 38.66 18.89 | 54.01 150 | 259 A H
H
H
H
H
H
802.11a
H
CH 01
11910 50.79 -23.21 74 34.98 38.92 19.9 43.01 200 | 351 P |V
5955MHz
11910 41.09 -12.91 54 25.28 38.92 19.9 43.01 200 | 351 AV
17865 55.91 -18.09 74 35.32 41.48 2454 | 4543 | 400 103 P |V
17865 46.11 -7.89 54 25.52 41.48 2454 | 4543 | 400 103 A |V
23820 45.56 -28.44 74 42.02 38.66 18.89 | 54.01 150 | 356 P |V
23820 40.27 -13.73 54 36.73 38.66 18.89 | 54.01 150 | 356 A |V
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C3 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12390 51.57 -22.43 74 35.36 39.01 20.33 | 43.13 | 300 164 P H
12390 41.3 -12.7 54 25.09 39.01 20.33 | 43.13 | 300 164 A H
18585 43.76 -30.24 74 45.97 38 1544 | 5565 | 150 | 306 P H
18585 33.43 -20.57 54 35.64 38 1544 | 5565 | 150 | 306 A H
24780 47.95 -40.25 88.2 42.47 39.44 1943 | 53.39 | 150 | 324 P H
24780 41.79 -26.41 68.2 36.31 39.44 1943 | 53.39 | 150 | 324 A H
H
H
H
H
H
802.11a
H
CH 49
12390 51.76 -22.24 74 35.55 39.01 20.33 | 43.13 | 300 4 P |V
6195MHz
12390 41.36 -12.64 54 25.15 39.01 20.33 | 43.13 | 300 4 AV
18585 39.36 -34.64 74 41.57 38 1544 | 5565 | 150 | 345 P |V
18585 31.06 -22.94 54 33.27 38 1544 | 5565 | 150 | 345 A |V
24780 48.66 -39.54 88.2 43.18 39.44 1943 | 53.39 | 150 | 309 P |V
24780 40.01 -28.19 68.2 34.53 39.44 1943 | 53.39 | 150 | 309 A |V
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C4 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12830 52.09 -36.11 88.2 34.59 39.76 20.75 | 43.01 - - P H
19245 36.51 -37.49 74 38.02 37.89 15.9 55.3 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH93
12830 51.95 -36.25 88.2 34.45 39.76 20.75 | 43.01 - - P \Y,
6415MHz
19245 35.66 -38.34 74 3717 37.89 15.9 55.3 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C5 of C42




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5919.36 66.34 -21.86 88.2 56.02 34.3 13.95 | 37.93 | 250 68 P H
5924.96 52.94 -15.26 68.2 42.61 343 13.96 | 37.93 | 250 68 A H
* 5955 117.35 - - 106.98 34.28 14.01 37.92 | 250 68 P H
* 5955 108.43 - - 98.06 34.28 14.01 37.92 | 250 68 A H
802.11ax H
HE20 Full H
CH 01 5924 .26 62.22 -25.98 88.2 51.89 343 13.96 | 37.93 | 100 | 307 P \
5955MHz 5924 .96 52.55 -15.65 68.2 42.22 34.3 13.96 | 37.93 | 100 | 307 A |V
* 5955 114.62 - - 104.25 34.28 14.01 | 37.92 | 100 | 307 P \Y,
* 5955 107.46 - - 97.09 34.28 14.01 | 37.92 | 100 | 307 A |V
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C6 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11910 49.92 -24.08 74 34.11 38.92 19.9 43.01 | 200 | 192 P H
11910 41.04 | -12.96 54 25.23 38.92 19.9 43.01 | 200 | 192 A | H
17865 55.75 | -18.25 74 35.16 41.48 2454 | 4543 | 100 | 321 P H
17865 46.07 -7.93 54 25.48 41.48 2454 | 4543 | 100 | 321 A | H
23820 446 -29.4 74 41.06 38.66 18.89 | 54.01 150 | 258 P H
23820 38.19 |-15.81 54 34.65 38.66 18.89 | 54.01 150 | 258 A | H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 11910 50.41 -23.59 74 34.6 38.92 19.9 43.01 | 400 61 P |V
5955MHz 11910 41.06 | -12.94 54 2525 | 38.92 19.9 | 43.01 | 400 | 61 A |V
17865 56.37 | -17.63 74 35.78 41.48 2454 | 4543 | 200 28 P |V
17865 45.96 -8.04 54 25.37 41.48 2454 | 4543 | 200 28 AV
23820 44.06 | -29.94 74 40.52 38.66 18.89 | 54.01 150 | 356 P |V
23820 3798 |-16.02 54 34.44 38.66 18.89 | 54.01 150 | 356 A |V
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C7 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

12390 50.4 -23.6 74 34.19 39.01 20.33 | 43.13 | 400 | 174 P H

12390 41.38 | -12.62 54 2517 39.01 20.33 | 43.13 | 400 | 174 A | H

18585 434 -30.6 74 45.61 38 15.44 | 55.65 | 150 7 P H

18585 31.79 | -22.21 54 34 38 15.44 | 55.65 | 150 7 A | H

24780 50.65 |-37.55 88.2 4517 39.44 1943 | 53.39 | 150 | 333 P H

24780 40.19 |-28.01 68.2 34.71 39.44 1943 | 53.39 | 150 | 333 A | H

H

H

H

H

802.11ax H
HE20 Full H
CH 49 12390 51.04 | -22.96 74 34.83 39.01 20.33 | 43.13 | 200 | 160 P |V
6195MHz 12390 41.44 | -12.56 54 2523 | 39.01 | 20.33 | 4313 | 200 | 160 | A | V
18585 43.18 | -30.82 74 45.39 38 1544 | 5565 | 150 | 345 P |V

18585 31.72 -22.28 54 33.93 38 1544 | 5565 | 150 | 345 A |V

24780 52.32 -35.88 88.2 46.84 39.44 1943 | 53.39 | 150 | 309 P |V

24780 38.9 -29.3 68.2 33.42 39.44 1943 | 53.39 | 150 | 309 A |V

\Y

\Y

\Y

\Y

\Y

\Y

TEL: 886-3-327-0868 Page Number : C8 of C42

FAX: 886-3-327-0855




ssamon s, FCC RADIO TEST REPORT Report No. : FR4111111
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12830 52.34 | -35.86 88.2 34.84 39.76 20.75 | 43.01 - - P | H
19245 3798 |-36.02 74 39.49 37.89 15.9 55.3 150 36 P | H
19245 27.06 |-26.94 54 28.57 37.89 15.9 55.3 150 36 A | H
25660 4516 |-43.04 88.2 39.57 38.94 19.95 53.3 150 | 329 P | H
25660 3799 |-30.21 68.2 324 38.94 19.95 53.3 150 | 329 A | H
H
H
H
H
H
802.11ax H
HE20 Full H
CH93 12830 5248 | -35.72 88.2 34.98 39.76 20.75 | 43.01 - - P |V
6415MHz 19245 38.04 |-35.96 74 39.55 | 37.89 15.9 553 | 150 | 20 | P | V
19245 28.42 |-25.58 54 29.93 37.89 15.9 55.3 150 20 AV
25660 4539 |-42.81 88.2 39.8 38.94 19.95 53.3 150 19 P |V
25660 36.25 |-31.95 68.2 30.66 38.94 19.95 53.3 150 19 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number 1 C9 of C42

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5922.16 86.86 -1.34 88.2 76.53 343 13.96 | 37.93 | 250 66 P H
5924.96 65.94 -2.26 68.2 55.61 343 13.96 | 37.93 | 250 66 A H
* 5955 117.58 - - 107.21 34.28 14.01 | 37.92 | 250 66 P H
802.11ax * 5955 111 - - 100.63 34.28 14.01 | 37.92 | 250 66 A H
HE20 H
Partial H
106/53 5922.72 80.1 -8.1 88.2 69.77 343 13.96 | 37.93 | 300 90 P |V
CH 01 5924.96 61.44 | -6.76 68.2 51.11 34.3 13.96 | 3793 | 300 | 90 | A |V
5955MHz | - 5955 114.84 - - 104.47 | 3428 | 14.01 | 37.92 | 300 | 90 | P | V
* 5955 107.77 - - 97.4 34.28 14.01 | 37.92 | 300 90 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C10 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5919.66 60.94 -27.26 88.2 50.62 343 13.95 | 37.93 | 250 70 P H
5920.92 50.09 -18.11 68.2 39.77 343 13.95 | 37.93 | 250 70 A H
* 5965 113.33 - - 102.99 34.24 14.02 | 37.92 | 250 70 P H
* 5965 105.6 - - 95.26 34.24 14.02 | 37.92 | 250 70 A H
802.11ax H
HE40 Full H
CH 03 5924.16 58.53 -29.67 88.2 48.2 343 13.96 | 37.93 | 100 | 303 P |V
5965MHz 5924.7 49.2 -19 68.2 38.87 34.3 1396 | 37.93 | 100 | 303 | A |V
* 5965 111.32 - - 100.98 | 34.24 14.02 | 37.92 | 100 | 303 P |V
* 5965 103.36 - - 93.02 34.24 14.02 | 37.92 | 100 | 303 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C11 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

11930 51.38 | -22.62 74 35.53 38.96 19.92 | 43.03 | 100 | 169 P H

11930 41.03 | -12.97 54 25.18 38.96 19.92 | 43.03 | 100 | 169 A | H

17895 56.52 -17.48 74 35.59 41.84 2456 | 4547 | 300 | 183 P H

17895 46.23 -7.77 54 25.3 41.84 2456 | 4547 | 300 | 183 A | H

H

H

H

H

H

H

802.11ax H
HE40 Full H
CH 03 23860 4417 |-29.83 74 40.61 38.62 18.92 | 53.98 | 150 | 264 P |V
5965MHz 23860 37.94 |-16.06 54 3438 | 3862 | 18.92 | 53.98 | 150 | 264 | A | V
11930 51.08 | -22.92 74 35.23 38.96 19.92 | 43.03 | 300 | 239 P |V

11930 40.95 | -13.05 54 251 38.96 19.92 | 43.03 | 300 | 239 A |V

17895 56.26 | -17.74 74 35.33 41.84 2456 | 4547 | 200 51 P |V

17895 46.19 -7.81 54 25.26 41.84 2456 | 4547 | 200 51 AV

23860 42.74 | -31.26 74 39.18 38.62 18.92 | 53.98 | 150 44 P |V

23860 35.22 -18.78 54 31.66 38.62 18.92 | 53.98 | 150 44 AV

\Y

\Y

\Y

\Y

TEL: 886-3-327-0868 Page Number 1 C12 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

12410 51.81 -22.19 74 35.58 39.01 20.35 | 43.13 | 300 | 312 P H

12410 4149 | -12.51 54 25.26 39.01 20.35 | 43.13 | 300 | 312 A | H

18615 38.13 | -35.87 74 40.3 38 1546 | 55.63 | 150 31 P H

18615 28.67 | -25.33 54 30.84 38 1546 | 55.63 | 150 31 A | H

24820 46.3 -41.9 88.2 40.66 39.56 1945 | 53.37 | 150 | 331 P H

24820 39.68 |-28.52 68.2 34.04 39.56 19.45 | 53.37 | 150 | 331 A | H

H

H

H

H

802.11ax H
HE40 Full H
CH 51 12410 51.12 -22.88 74 34.89 39.01 20.35 | 43.13 | 100 | 192 P |V
6205MHz 12410 4147 | -12.53 54 2524 | 39.01 | 20.35 | 4313 | 100 | 192 | A | V
18615 38.47 |-35.53 74 40.64 38 15.46 | 55.63 | 150 | 241 P |V

18615 27.94 | -26.06 54 30.11 38 15.46 | 55.63 | 150 | 241 AV

24820 4523 | -42.97 88.2 39.59 39.56 1945 | 53.37 | 150 15 P |V

24820 38.23 | -29.97 68.2 32.59 39.56 19.45 | 53.37 | 150 15 A |V

\Y

\Y

\Y

\Y

\Y

\Y

TEL: 886-3-327-0868 Page Number : C13 of C42

FAX: 886-3-327-0855




ssamon s, FCC RADIO TEST REPORT Report No. : FR4111111
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12810 51.82 | -36.38 88.2 34.39 39.72 20.73 | 43.02 - - P | H
19215 3742 |-36.58 74 39.02 37.83 15.88 | 55.31 150 51 P | H
19215 2753 | -26.47 54 29.13 37.83 15.88 | 55.31 150 51 A | H
25620 4528 |-42.92 88.2 39.58 39.08 19.92 53.3 150 | 329 P | H
25620 38.69 |-29.51 68.2 32.99 39.08 19.92 53.3 150 | 329 A | H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 91 12810 52.76 | -35.44 88.2 35.33 39.72 20.73 | 43.02 - - P |V
6405MHz 19215 38.01 |-35.99 74 39.61 | 37.83 | 1588 | 5531 | 150 | 251 | P | V
19215 2762 |-26.38 54 29.22 37.83 15.88 | 55.31 150 | 251 AV
25620 4419 |-44.01 88.2 38.49 39.08 19.92 53.3 150 9 P |V
25620 36.34 | -31.86 68.2 30.64 39.08 19.92 53.3 150 9 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C14 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5921.1 84.45 -3.75 88.2 74.13 343 13.95 | 37.93 | 250 69 P H
5922 66.51 -1.69 68.2 56.18 343 13.96 | 37.93 | 250 69 A | H
5965 117.26 - - 106.92 | 34.24 14.02 | 37.92 | 250 69 P H
802.11ax 5965 108.18 - - 97.84 34.24 14.02 | 37.92 | 250 69 A | H
HE40 H
Partial H
242/61 5921.64 79.61 -8.59 88.2 69.29 343 13.95 | 37.93 | 250 87 P |V
CHO03 5921.82 63.73 | -4.47 68.2 53.41 34.3 1395 | 3793 | 250 | 87 | A | V
5965MHz 5965 112.96 - . 102.62 | 3424 | 1402 | 3792 | 250 | 87 | P | V
5965 104.48 - - 94.14 34.24 14.02 | 37.92 | 250 87 AV
\Y
\Y
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5918.92 65.64 -22.56 88.2 55.32 343 13.95 | 37.93 | 250 68 P H
5919.72 56.11 -12.09 68.2 45.79 343 13.95 | 37.93 | 250 68 A H
* 5985 110.38 - - 100.07 34.16 14.06 | 37.91 250 68 P H
* 5985 103.78 - - 93.47 34.16 14.06 | 37.91 250 68 A H
802.11ax H
HES80 Full H
CH 07 5915.4 63.11 -25.09 88.2 52.8 343 13.94 | 37.93 | 100 | 306 P |V
5985MHz 5924.52 53.65 |-14.55| 68.2 43.32 34.3 1396 | 37.93 | 100 | 306 | A |V
* 5985 108.19 - - 97.88 34.16 14.06 | 37.91 100 | 306 P |V
* 5985 101.38 - - 91.07 34.16 14.06 | 37.91 100 | 306 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C16 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

11970 51.27 | -22.73 74 35.34 39.04 19.95 | 43.06 | 100 | 296 P H

11970 4145 | -12.55 54 25.52 39.04 19.95 | 43.06 | 100 | 296 A | H

17955 57.12 -16.88 74 35.84 42.23 2459 | 4554 | 100 | 317 P H

17955 47 -7 54 25.72 42.23 2459 | 4554 | 100 | 317 A | H

23940 45.32 -28.68 74 415 38.78 18.98 | 53.94 | 150 | 261 P H

23940 38.84 |-15.16 54 35.02 38.78 18.98 | 53.94 | 150 | 261 A | H

H

H

H

H

802.11ax H
HES80 Full H
CH 07 11970 50.93 |-23.07 74 35 39.04 19.95 | 43.06 | 400 | 164 P |V
5985MHz 11970 41.44 | -12.56 54 2551 | 39.04 | 19.95 | 43.06 | 400 | 164 | A | V
17955 56.49 | -17.51 74 35.21 42.23 2459 | 4554 | 200 | 249 P |V

17955 47.08 -6.92 54 25.8 42.23 2459 | 4554 | 200 | 249 AV

23940 4468 | -29.32 74 40.86 38.78 18.98 | 53.94 | 150 | 356 P |V

23940 38.89 -15.11 54 35.07 38.78 18.98 | 53.94 | 150 | 356 A |V

\Y

\Y

\Y

\Y

\Y

\Y

TEL: 886-3-327-0868 Page Number : C17 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

12450 52.16 | -21.84 74 35.85 39.05 20.39 | 43.13 | 400 | 125 P H

12450 4194 | -12.06 54 25.63 39.05 20.39 | 43.13 | 400 | 125 A | H

18675 37.15 |-36.85 74 39.4 37.85 15.5 55.6 150 | 339 P H

18675 27.89 -26.11 54 30.14 37.85 15.5 55.6 150 | 339 A | H

24900 45.72 -42.48 88.2 39.96 39.6 19.5 53.34 | 150 | 332 P H

24900 39.6 -28.6 68.2 33.84 39.6 19.5 53.34 | 150 | 332 A | H

H

H

H

H

802.11ax H
HES80 Full H
CH 55 12450 51.83 | -22.17 74 35.52 39.05 20.39 | 43.13 | 100 | 241 P |V
6225MHz 12450 4179 | -12.21 54 2548 | 39.05 | 20.39 | 4313 | 100 | 241 | A | V
18675 37.75 | -36.25 74 40 37.85 15.5 55.6 150 | 331 P |V

18675 2795 | -26.05 54 30.2 37.85 15.5 55.6 150 | 331 A |V

24900 4527 | -42.93 88.2 39.51 39.6 19.5 53.34 | 150 15 P |V

24900 38.5 -29.7 68.2 32.74 39.6 19.5 53.34 | 150 15 AV

\Y

\Y

\Y

\Y

\Y

\Y

TEL: 886-3-327-0868 Page Number : C18 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12770 52.74 -35.46 88.2 35.47 39.61 20.69 | 43.03 - - P H
19155 36.34 -37.66 74 37.68 38.16 15.84 | 55.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 87 12770 51.89 -36.31 88.2 34.62 39.61 20.69 | 43.03 - - P |V
6385MHz 19155 38.43 | -35.57 74 39.77 | 38.16 | 15.84 | 55.34 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C19 of C42




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5923.08 85.37 -2.83 88.2 75.04 343 13.96 | 37.93 | 250 68 P H
5920.2 66.98 -1.22 68.2 56.66 343 13.95 | 37.93 | 250 68 A H
* 5985 115.35 - - 105.04 34.16 14.06 | 37.91 250 68 P H
802.11ax * 5985 105.25 - - 94.94 34.16 14.06 | 37.91 250 68 A H
HE80 "
Partial H
484/65 5924.84 81.66 -6.54 88.2 71.33 343 13.96 | 37.93 | 250 93 P |V
CH 07 5923.24 64.03 | -4.17 68.2 53.7 34.3 1396 | 3793 | 250 | 93 | A |V
5985MHz | - 5985 109.07 - - 98.76 | 34.16 | 14.06 | 3791 | 250 | 93 | P |V
* 5985 101.21 - - 90.9 34.16 14.06 | 37.91 250 93 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5909.8 67.2 -21 88.2 56.89 343 13.94 | 37.93 | 250 70 P H
5909.8 59.51 -8.69 68.2 49.2 343 13.94 | 37.93 | 250 70 A H
* 6025 107.41 - - 97.02 34.2 14.1 37.91 250 70 P H
* 6025 100.29 - - 89.9 34.2 14.1 37.91 250 70 A H
802.11ax H
HE160 Full H
CH 15 5895.08 66.97 -21.23 88.2 56.7 343 13.91 | 37.94 | 100 | 306 P |V
6025MHz 5904.68 58.23 | -9.97 68.2 47.93 34.3 1393 | 3793 | 100 | 306 | A | V
* 6025 104.32 - - 93.93 34.2 14.1 37.91 100 | 306 P |V
* 6025 96.43 - - 86.04 34.2 14.1 37.91 100 | 306 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C21 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12050 51.08 |-22.92 74 35 39.15 20.03 431 300 45 P H

12050 41.53 | -12.47 54 25.45 39.15 20.03 431 300 45 A | H

18075 35.41 -38.59 74 38.79 37.5 15.08 | 55.96 - - P H

24100 47.55 | -40.65 88.2 43.3 39 19.07 | 53.82 | 150 | 316 P H

24100 441 -241 68.2 39.85 39 19.07 | 53.82 | 150 | 316 A | H

H

H

H

H

H

802.11ax H
HE160 Full H
CH 15 12050 51.18 | -22.82 74 35.1 39.15 20.03 43.1 100 | 211 P |V
6025MHz 12050 41.3 -12.7 54 2522 | 3915 | 2003 | 431 | 100 | 211 | A | V
18075 35.94 |-38.06 74 39.32 37.5 15.08 | 55.96 - - P |V

24100 46.79 | -41.41 88.2 42.54 39 19.07 | 53.82 | 150 43 P |V

24100 4212 -26.08 68.2 37.87 39 19.07 | 53.82 | 150 43 AV

\Y

\Y

\Y

\Y

\Y

\Y

\Y

TEL: 886-3-327-0868 Page Number 1 C22 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12370 51.28 | -22.72 74 35.06 39.03 20.32 | 43.13 | 100 | 246 P H
12370 41.72 -12.28 54 255 39.03 20.32 | 43.13 | 100 | 246 A | H
18555 37.11 -36.89 74 39.36 38 15.42 | 55.67 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 5149 | -22.51 74 35.27 39.03 20.32 | 43.13 | 100 83 P |V
6185MHz 12370 41.82 | -12.18 54 25.6 39.03 | 20.32 | 4313 | 100 | 83 | A |V
18555 37.83 |-36.17 74 40.08 38 15.42 | 55.67 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C23 of C42

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

12690 51.78 | -22.22 74 34.83 | 39.39 | 20.62 | 43.06 | 100 | 302 | P | H
12690 4235 |-11.65 54 25.4 39.39 | 20.62 | 43.06 | 100 | 302 | A
19035 36.59 | -37.41 74 38.12 | 38.11 | 15.75 | 55.39 - - P

802.11ax

HE160 Full

CH79 12690 52.46 | -21.54 74 35.51 39.39 | 20.62 | 43.06 | 200 @ 63 P

6345MHz 12690 4246 | -11.54 54 25.51 39.39 | 20.62 | 43.06 | 200 | 63 A

19035 36.23 | -37.77 74 37.76 | 3811 | 1575 | 55.39 - -

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number 1 C24 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5897 80.62 -7.58 88.2 70.33 343 13.92 | 37.93 | 250 70 P H
5896.36 65.44 -2.76 68.2 55.16 343 13.91 | 37.93 | 250 70 A H
* 6025 108 - - 97.61 34.2 14.1 37.91 250 70 P H
802.11ax * 6025 100.44 - - 90.05 34.2 14.1 37.91 250 70 A H
HE160 "
Partial H
996/67 5896.68 82.71 -5.49 88.2 72.43 34.3 13.91 | 37.93 | 100 | 307 P |V
CH 15 5898.92 65.78 -2.42 68.2 55.49 343 13.92 | 3793 | 100 | 307 AV
6025MHz | - 6025 106.33 - - 9594 | 342 141 | 3791 | 100 | 307 | P | V
* 6025 97.49 - - 87.1 34.2 14.1 37.91 100 | 307 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C25 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
13070 51.57 | -36.63 88.2 33.85 39.73 20.96 | 42.97 - - P | H
19605 36.87 | -37.13 74 37.89 38 16.14 | 55.16 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 51.65 | -36.55 88.2 33.93 39.73 20.96 | 42.97 - - P |V
6535MHz
19605 36.48 | -37.52 74 37.5 38 16.14 | 55.16 - - P |V
\
\
\
\
\
\
\
\
\
V
TEL: 886-3-327-0868 Page Number : C26 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13390 52.39 -21.61 74 34.13 40.16 21.23 | 43.13 | 300 129 P H
13390 42.54 -11.46 54 24.28 40.16 21.23 | 43.13 | 300 129 A H
20085 42.32 -31.68 74 42.75 38.1 16.47 55 150 | 317 P H
20085 32.42 -21.58 54 32.85 38.1 16.47 55 150 | 317 A H
26780 49.89 -38.31 88.2 42.03 40.54 20.83 | 53.51 150 | 276 P H
26780 43.19 -25.01 68.2 35.33 40.54 20.83 | 53.51 150 | 276 A H
H
H
H
H
H
802.11a
H
CH 149
13390 53.69 -20.31 74 35.43 40.16 21.23 | 43.13 | 400 183 P |V
6695MHz
13390 426 -11.4 54 24.34 40.16 21.23 | 43.13 | 400 183 AV
20085 42.62 -31.38 74 43.05 38.1 16.47 55 150 | 355 P |V
20085 33.07 -20.93 54 33.5 38.1 16.47 55 150 | 355 A |V
26780 47.76 -40.44 88.2 39.9 40.54 20.83 | 53.51 150 7 P |V
26780 42.11 -26.09 68.2 34.25 40.54 20.83 | 53.51 150 7 A |V
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C27 of C42

FAX: 886-3-327-0855




ssamon s, FCC RADIO TEST REPORT Report No. : FR4111111
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13750 53.15 -35.05 88.2 35.41 39.75 21.53 | 43.54 - - P H
20625 46.19 -27.81 74 46.29 38 16.87 | 54.97 | 150 | 293 P H
20625 35.93 -18.07 54 36.03 38 16.87 | 54.97 | 150 | 293 A H
27500 47.88 -40.32 88.2 40.77 39.6 21.31 53.8 150 | 274 P H
27500 42.31 -25.89 68.2 35.2 39.6 21.31 53.8 150 | 274 A H
H
H
H
H
H
H
802.11a
H
CH 185
13750 51.71 -36.49 88.2 33.97 39.75 21.53 | 43.54 - - P |V
6875MHz
20625 46.86 -27.14 74 46.96 38 16.87 | 5497 | 150 | 357 P |V
20625 36.65 -17.35 54 36.75 38 16.87 | 54.97 | 150 | 357 A |V
27500 47.56 -40.64 88.2 40.45 39.6 21.31 53.8 150 5 P |V
27500 42.42 -25.78 68.2 35.31 39.6 21.31 53.8 150 5 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C28 of C42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13070 51.79 -36.41 88.2 34.07 39.73 20.96 | 42.97 - - P H
19605 36.84 -37.16 74 37.86 38 16.14 | 55.16 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 51.87 -36.33 88.2 34.15 39.73 20.96 | 42.97 - - P |V
6535MHz 19605 36.33 | -37.67 74 37.35 38 16.14 | 55.16 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13390 52.89 -21.11 74 34.63 40.16 2123 | 43.13 | 400 | 100 P H
13390 42.48 -11.52 54 24.22 40.16 21.23 | 43.13 | 400 | 100 A | H
20085 36.78 | -37.22 74 37.21 38.1 16.47 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 52.57 |-21.43 74 34.31 40.16 2123 | 43.13 | 300 | 310 P |V
6695MHz 13390 4247 | -11.53 54 2421 | 4016 | 2123 | 4313 | 300 | 310 | A | V
20085 37.32 -36.68 74 37.75 38.1 16.47 55 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C30 of C42
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FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13750 52.07 -36.13 88.2 34.33 39.75 21.53 | 43.54 - - P H
20625 38.12 -35.88 74 38.22 38 16.87 | 54.97 - - P H
H
H
H
H
H
H
H
H
i802.11ax H
HE20 Full H
CH 185 13750 51.52 -36.68 88.2 33.78 39.75 21.53 | 43.54 - - P |V
6875MHz 20625 37.28 | -36.72 74 37.38 38 16.87 | 54.97 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4111111

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13130 51.27 -36.93 88.2 33.5 39.76 21.01 43 - - P H
19695 36.65 -37.35 74 37.39 38.18 16.2 55.12 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HEA40 Full H
CH 123 13130 51.78 -36.42 88.2 34.01 39.76 21.01 43 - - P |V
6565MHz 19695 36.43 | -37.57 74 3717 | 38.18 16.2 | 55.12 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
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ssamon s, FCC RADIO TEST REPORT Report No. : FR4111111
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13370 52.63 |-21.37 74 34.45 40.08 21.22 | 43.12 | 400 | 321 P H
13370 42.63 -11.37 54 24.45 40.08 21.22 | 4312 | 400 | 321 A | H
20055 37.28 | -36.72 74 37.73 38.1 16.45 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 52.71 -21.29 74 34.53 40.08 21.22 | 4312 | 300 | 157 P |V
6685MHz 13370 4266 | -11.34 54 2448 | 40.08 | 2122 | 4312 | 300 | 157 | A | V
20055 36.93 | -37.07 74 37.38 38.1 16.45 55 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

TEL: 886-3-327-0868 Page Number : C33 of C42
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FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13770 51.85 -36.35 88.2 34.13 39.73 21.56 | 43.57 - - P H
20655 36.79 -37.21 74 36.86 38.01 16.89 | 54.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 53.26 -34.94 88.2 35.54 39.73 2156 | 43.57 - - P |V
6885MHz 20655 36.59 | -37.41 74 36.66 | 38.01 | 16.89 | 54.97 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4111111

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13250 53.18 -20.82 74 35.28 39.85 2111 | 43.06 | 300 | 278 P H
13250 42.53 -11.47 54 24.63 39.85 2111 | 43.06 | 300 | 278 A H
19875 36.57 -37.43 74 37.34 37.95 16.33 | 55.05 - - P H
H
H
H
H
H
H
H
802.11ax H
HE80 Full H
CH 135 13250 52.92 -21.08 74 35.02 39.85 2111 | 43.06 | 300 135 P |V
6625MHz 13250 42.52 -11.48 54 24.62 39.85 2111 | 43.06 | 300 135 A |V
19875 35.96 -38.04 74 36.73 37.95 16.33 | 55.05 - - \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\%
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FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)/(H/V)
13410 51.62 -36.58 88.2 33.33 40.19 2125 | 43.15 - - P H
20115 36.79 | -37.21 74 37.26 38.04 16.49 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 151 13410 51.89 |-36.31 88.2 33.6 40.19 2125 | 43.15 - - P |V
6705MHz 20115 37.2 -36.8 74 37.67 | 38.04 | 16.49 55 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C36 of C42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13730 51.89 -36.31 88.2 34.11 39.77 21.52 | 43.51 - - P H
20595 38.62 -35.38 74 38.76 38 16.84 | 54.98 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 183 13730 52 -36.2 88.2 34.22 39.77 2152 | 43.51 - - P |V
6865MHz 20592 375 -36.5 74 37.64 38 16.84 | 54.98 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path Preamp| Ant Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor Pos Pos |Avg.
6+7 ( MHz) (dBuVim)| (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) | (cm) |(deg) [(P/A)|(HIV)
13330 52.78 -21.22 74 34.78 39.92 | 2118 | 431 100 322 P H
13330 43.19 -10.81 54 25.19 39.92 | 2118 | 431 100 322 A | H
19995 36.39 -37.61 74 37.37 37.61 16.41 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 52.62 -21.38 74 34.62 39.92 | 2118 | 431 200 228 \Y
6665MHz 13330 43.1 -10.9 54 25.1 39.92 | 21.18 | 43.1 200 228 | A | V
19995 36.79 -37.21 74 37.77 37.61 16.41 55 - - \Y
\Y
\
\Y
\
\Y
\
\
\Y
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13650 53.2 -35 88.2 35.19 39.95 21.46 434 - - P H
20475 37.52 -36.48 74 37.91 37.85 16.76 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 175 13650 53.18 -35.02 88.2 35.17 39.95 21.46 434 - - P |V
6825MHz 20475 36.77 | -37.23 74 3716 | 37.85 | 16.76 55 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI 802.11ax HE80 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
31.53 25.18 -14.82 40 35.22 24.26 1.29 35.59 - - P H
75.56 22.64 -17.36 40 43.05 13.41 1.73 35.55 - - P H
133.7 29.93 -13.57 435 45.29 17.83 2.27 35.46 - - P H
272 31.47 -14.53 46 44.54 19 3.1 35.18 - - P H
471.2 29.16 -16.84 46 36.39 23.37 4.08 34.68 - - P H
952 35.26 -10.74 46 31.6 30.85 5.78 32.97 - - P H
H
H
H
H
H

802.11ax
H

HES80 Full
F 52.27 32.91 -7.09 40 53.3 13.72 1.45 35.56 - - P |V
91.03 29.25 -14.25 43.5 48.02 14.89 1.87 35.53 - - P |V
143.56 249 -18.6 435 40.16 17.83 2.35 35.44 - - P |V
252.8 26.78 -19.22 46 40.11 18.87 3.01 35.21 - - P |V
857.6 34.16 -11.84 46 32.8 29.24 5.49 33.37 - - P |V
957.6 36.65 -9.35 46 32.81 30.99 5.79 32.94 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number 1 C41 of C42
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 5925 5545 |-3275 882 | 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 3586 | 103 | 308 | A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)

4,

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBpV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 19.5~23.5°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 64.9~70.7%
TEL: 886-3-327-0868 Page Number : D1 of D49

FAX: 886-3-327-0855
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Horizontal Fundamental

1 (@BuVim) Date: 2024.02.25

el (@Buvim) Date:2024.02.26
1300 1300

1200 1200 1

1100 o)

1000 1000

900

900 PEAKUNI5E

= I eelio e S ]
- S " S B, W

O il e
B T

300 300

209 200

109 100

25 5650, ED 5690 5910, 5930, 5950 5965 000 2000 3000. 000 5000 5000, 7
Frequency (MHz) Freauency (MH2)

site +03CH20-HY Site 03CH20-HY

Condition + PEAK_BE(UNIT)_6E 3m 9120>_02360_231030 HORTZONTAL Condition PEAK(UNIT)_GE 3m 9120D_02360_231030 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

-
vV
o
o U T |
o I — >
80,0 T 40.0| e N
— L
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto + RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO01 5955MHz

6+7

Vertical

Fundamental

1 @BuVim)

Avg.

300
200)
109
25 5850, 5870, 5890, I 5930, 950 5985
Frequency (MHz)
Site +03CH20-HY
Condition

+ AV6_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Date:2024.02.26 ) @@uvim) Date: 20240226
1300 1300
1200 1200
100 o]
1000 1000
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o [ e i e
700 70
o0 — w 1
LY S RS ERL et 500 B el [ aaae
100 400 MW
300 309
200 200
100 109
25 E ED £ I ED EE 00 7000, T 000 £ £ 20
roquency () Frequency (WHz)
site £03CH20-HY site 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 91200_02360_231030 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @suvim) Date: 2024.02.26 ) @Buvimy Date: 20240226
1300 1200
1200 1200
109 0]
1000 1000
900 909
800 004
700) 700

AvG(uNI 6

A
I ———

Y w—

300
209
100
000 2000, 3000. 000, 5000, 000, 7200
Frequency (MH2)
Site $03CH20-HY
Condition + AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240229

1100) 0|
1000) 1000
900) o

- i wi PP S

el (dBuVim) Date: 20240229

PEAK(UNI,E

s 70,
500) A 600
00t ,»W»mwwmwwmmwwww 500) I P —— st
o0 R T
300 304
200) 204
100 100
25 £ w70, 5% w10, 5030, 050, 5985 00 7000, 3000, 000, 5000 5000 T
Frequency (WHz) Frequency (WHz)
site $03CH20-HY site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 2024.02.20 el (@Buvim) Date: 2024.0220
1300 1300)
1200 1200)
1100 1100
I~
1000

1000
900 90
800 0.
709 700 v, 6E

- A | R | [ e | e

500 R 500]

N
N A— NS
P S — - 400)
309

B A

200)
100 100]
25 5350, EQ 5390, 5910, 5930, 950 5965 000 2000, 300, 4000, 5000, 5000, 7
Frequency (MHz) Frequency (MHz)
site £ 03CH20-HY site £ 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg.
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Report No. : FR4111111

WIFI Band 5 5925~6425MHz Band Edge @ 3m
) @Buvim) Date: 2024.02.20 A (@Bavim) Date: 2024.0220
1300 1300)
1200 1200)
1100 1100
1000 1004
900 904 pAKuN5E
1 el o i o
700 M 700 |
500 e 600 /
S00f SR A 500 T
400 b
300 304
200) 200
100 100
25 ED ED Sa90. IS ED E 00 700, 3000, 000, ETy 000 20
Frequency (WHs) Frequency (WHz)
site +03CH20-HY site 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120>_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Dote: 2024.02.29 A (@Bavim) Date: 20240229
1300 1304
1200 1200)
1100 1100
1000 1004
900 904
s00) 804
o0 70| avorumn s
509 7 600 I
50.0) ’_’_/m/“/A 50|
H0gfre—e 400 | e
B
300 300
200) 200
100 100
25 D ETy ETN EITS D EC 00 700, 3000 000, ETy 000 20
requency (WHs) Frequency (WHz)
site +03CH20-HY site +03CH20-HY
Condition + AV6_BE(UNTT)_6E 3m 9120D_02360_231030 VERTICAL Condition + AV6(UNTT)_6E 3m 9120D_02360_231030 VERTICAL
< RBW:1000.000KHz VBW-0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0270KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D5 of D49



swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO01 5955MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240229 el (dBuVim)

Date: 20240229

- [W -
e folb | O B N s R

—
APVt 1T
o
I I L ;
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
RBAD000000 T2 vaW:3000000 2 STt REWA000000KE 2 VoW 30000006 2 ST
Peak
200
900 by a0
800) / 800]

700] AvG(uNI o€

P e 400 ,N,Jj N

P
300 00|
209 200
100 100
25 5650, 5670 5650, 5910 5930, 950, 5985 000 2000 3000. 000, 5000, 000, 7
Frequency (MHz) Freauency (MH2)
site +03CH20-HY site +03CH20-HY
Condition + AVG_BE(UNIT)_6E 3m 9120>_02360_231030 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH01 5955MHz

6+7

Vertical

Fundamental

1 @BuVim)

Date: 20240229

1300)

1104

v

700

it

) (@Buvim)

Date: 20240220

1300
1200
o)
1000

pEAKUNI 6E

w PLFTUTES T T Tl/

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

){ 700
a0l ,}\j o0q)
M’WMW J
500) i 500 S
ottt BT S
0 A0 st
200 300
200 200)
100 100
2 £ w70 So60. EN ) S0 5 oo 700 e 000, £ oo Ta0
Frauenes (M) Froquoncy ()
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By bate: 20240229 J aBvm) vate 20240220
1300 1300
1200 1200
109 10
1009 (/\\ 1000]
o00) | s0q)
w00 ) w00
70.0| S 700 AVG(UNI)_SE |
a0l o0q) I
500 W"f 504
i B I = 0d N N ——
309 300] o
00 200
100 100
7 £ £ a0, N ) Eoa Y oo 7000 E Tooo. £ Saoo Ta0
[ - Frouoncy )
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNTT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
 RBW-1000.000KHz VBW:0.270KHz SWTiAuto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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: D7 of D49



swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
s amavmy oot 20280229 et amavmy oo 028 0229
1200 1200
1200 1200 .
1109 P 1100
a
100.0| T v 100.0f
900 900 M peasqunn Jse|
SR T I
nd 700
00l B ™ saq) |
e s00 ORISR o] W
100 O i Al
200 200
0 200
100 100
s w0 mw W ww w0 wa s w0z ED o e o0 7
Frsavency i requency )
site :03CH20-HY site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW-I000.000KHz VBW:3000.000KHz SWTAuto REW-1000.000KHz VBW:3000.000KHz SWT:Auto
s gmuvm) st 20280220 i amavmy oo 0280229
1300 1500
1200 1200
00 o)
1000 s 1000
w00 s00
nd 700 v e
/ o [ | A (e
50 A s00) / i
— R
g anq S
————
300 Y Se————
00 200
100 100
w0 me W ww W w0 s w0z ED oo £ o )
Fesavency e requency i)
site :03CH20-HY site 03cH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW-I000.000KHz VBW-0470KHz SWT-Auto  RBW:1000.000KHz VBW-0470KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

+ AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

) @Buvim) Date: 2024.02.20 A (@Bavim) Date: 2024.0220
1300 1300)
1200 1200)
1100 i 1100
1000 s 1004
%0 904 peakwnn s
8 1 e |
700 700 1
500 600
Y S PR BN T VR s00) W L——
“ P
400 400 e L
YV
300 304
200) 200
100 100
§ 0. msh  si0 S0 . G0 S0 a0 saes 00 700, 3000, 000, 5000, 20
Froquency (WHz) Froquency (Miz)
site +03CH20-HY site 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120>_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Dote: 2024.02.29 A (@Bavim) Date: 20240229
1300 1304
1200 1200)
1100 1100
1000 e 1000
900 904
s00) 804
700 70| VG e
509 600 I
500 S p—— 504 g
(1 A IS NS
400 400 ————— L
300 00 s
200) 200
100 100
05 Saw s S0 S0 w0 i S0 o0 saes 00 700, 3000 000, ETy 5000 20
Froquency (WHz) Frequency (MH2)
site +03CH20-HY site +03CH20-HY
Condition + AV6_BE(UNTT)_6E 3m 9120>_02360_231030 VERTICAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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: D9 of D49



swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH03 5965MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240229 el (dBuVim)

Date: 20240229

1300) 1300

1200) 1200 4

1100)

o9 R R e
:z:: WWMWWW ST
sty

s00) WWWM“J WP
P 0] e
209 200
00 200
109 100
www  wm ma mw  m mw w0 ws o0z o0 o0 00 o0 7
Freavency () Freauony o)
site <03cH20-HY site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) aBovim) Date: 20240220 e Dates 20240229
1300 1300
1200 120
1ol o)
1009 [ava 1000
a0 | a0
a0 a0
700 709 L o o
P~ o e
WHMV'MJ'«-»JM 50 vA,J/ LM
100 a0
e

300) 300 e
209 20
100 100

U5 a0 w0 o sen S s s sa mes o0 7000, D 00, 5000, D 720

Freauency (Wz) Frequency (WH:)

site £03CH20-HY sire £03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto + RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH03 5965MHz

6+7

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

R e, J——
o] AV IYY wod
o I
P wt JL T e
100 L L 704
T R
: it
509 509 g Ak
o
d
e o
Site :03CH20-HY Site. 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120>_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 91200_02360_231030 VERTICAL
R T000 00K VM 30000000 T At ROA0000050 VOVISGO0000G . AT e
1000 ﬁ/\f\m 1000]
g
|
" .
. []
wf -
o A
o e \
=
o el b I —;
I
300 300 AR
]
e o
Site :03CH20-HY Site. : 03CH20-HY
Condition AV6_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition + AVG(UNIT)_6E 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

0d
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104 TN oy, g 1000

900) 90| pEAKUNI,SE

ETH e I

M,
600l o o) \
o e e e R
ittt
g g
e .
e 03042044y e oscvz0y
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
- ROWTD00000K I VoW 300000 2 WA RBWO00000Ks 2 VOW-S00000G 12 SWTHAto

oq

1009 AT TS A 1000]

o

e S8 1 a1 i

00 | s00) /I

i VN
I
——
30.0] 30.0f VN\NM
e i s

site 03042044y e e
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI Band 5 5925~6425MHz Band Edge @ 3m
oo 0201220 - b 0200220
1000 A W M,,« 1000 I
- i ™ | I—
w1 —HH
60.0) P 600/ 1
g g
st by gt
MW
o
204
hronsncy oty o
Site :03CH20-HY Site. 03CH20-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120b_02360_231030 VERTICAL
RBVI000000KI2 VBW-3000.000KHz SWTAuto RBUI000000Kz VOW-3000000KHz SWT:Auto
0o
od AV IAA A |
m L/ SO I e
ol | h
wd ! o S
300 f 300] MMﬁW
b
hronncy -
Site :03CH20-HY Site. : 03CH20-HY
Condition AV6_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
RBWI000000KH2 VBW:1000KHz SWT:Auto RBWI000.000K0Hz VOW:1 000KHz SWT-Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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: D13 of D49



swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CHO7 5985MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240229 el (dBuVim)

Date: 20240229

1300
1200

D

ARSI st /ﬂk

1
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500) 600
509 500 WW bt
100 A
300 304
200) 204
100 100
o5 o0 sein  sew. 90 570 5600 600 6025 00 7000, 3000, 000, 5000 5000 T
Frequency (WHz) Frequency (WHz)
site $03CH20-HY site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 20240220 o aBuvim) Date: 20240229
1300 1300)
1200 1200)
1100 1100
1000) ( V\/W 100.0)
909) A 50|
i |
70.0| s 700 AVGUNI_GE
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800NN T 600 f 4
" iy
400 40.) e S
300 300 o
200) 204
100 100
3 S0 sl sew. e 70 560 60l0 6025 00 000, 3000, 000, s000. 000 7200
Freaquency (WHe) Frequency (WHz)
site £03CH20-HY site +03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto + RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Partial 484/65 CH07 5985MHz

6+7

Vertical

Fundamental

1 @BuVim) Date: 20240229

) (@Buvim)

Date: 20240220

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto
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e
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e
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109 100
e W e W e e s w0 £ i e D )
roauency Wiz -
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000 000Kz VBW:3000.000KHz SWT:Auto
. e 2028229 — e 2024.0229
1300 1500
1200 1200
o9 o)
1000 ] 1000
~
s0d o
s aa /VW\ 504 It
o) o | 700 J.L avonn e
T L L e e
Py I o0
[ ] _/ {
500 509
o —h—
300 S0y
204 204
100 100
S S S T T T o o E D T
roauoncy iz Froauony (i)
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNTT)_6E 3m 9120D_02360_231030 VERTICAL Condition

+ AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240229 el (dBuVim)

Date: 20240229

1300
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100 400 WM

o
ao a0
09 o
e e e S o s W ;
ey -
sie oxcromy sie ascreory
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
ROWHOGO000K T VoW 3000000k s SWT At ROWH0D0000KH VBW-30000008 SWT Acto
oo — ) R
1208 1
o o
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s o
/|
o e s g
wo g
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=1/ ]
3 o e e

e —
-
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200) 200)
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785 5610, 5630, 5650, 5670, 5690, 5910, 590, 5950 5970, 5990. 6010, 6030, 6050, 6070, 6105 000 2000, 300, 4000, 5000, 5000, 7
Frequency (MHz) Frequency (MHz)

site £ 03CH20-HY site £ 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1600KHZ SWT:Auto : RBW:1000.000KHZ VBW:1600KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20240229

) (@Buvim) Date: 20240220

Avg.

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

1300 1300
1200 1200
100 o]
1000) Wuk 1000)
o r,/ww M%«W o el
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109 s Jf 70 i
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ot iy W NS
400 w00 WMM
300 309
200 200
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7895 5810, 5330, S50, SE70. 5990, 5340, 5330, 5350, 5070, 5390, GOTD. G030, 605D, GOTE. 605 00 7000, T 000 £ £ 20
Froquency (i) roquency (i)
Site :03CH20-HY Site. 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 2024.02.29 ) @Buvimy Date: 20240229
1300 1200
1200 1200
109 0]
1000 1000
200 J\A/ww\,\wvv 900
700 ) 709 WL avowun]se
: | h
500 AR 60 A
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Froquoncy (r) roquency (z)
Site :03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition

+ AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:1600KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D17 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 20240229

Avg.

+ RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto

+ RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto
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site 03cH204Y site 03cHz0-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
REWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Treasoncy i) ety )
site - 03cH204Y site 03cHz0+y
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.910KHz SWT:Auto
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Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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FCC RADIO TEST REPORT

Report No. : FR4111111
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FCC RADIO TEST REPORT

Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz

6+7 Horizontal Vertical

Date: 2024.03.04 ) (@Buvim) Date: 2024.03.05
1300) 1300
1200) 1200
1104 0.0]
1000) 1000

= e e [ e i i

109 Toof
sl - HH U ol wf = H——Jeotle
500} 3 -y 50,0
1 bttt IO N et
109 S 104
bt st}
209 200
200 20
100 10
00 006 T2000 14100 16000, TB066 20000 Z3000 4000, Z5000 20000 5000 TR0 300 TG00 2006 72000 15000 TR0 0000 Z2060 400 S35 o0
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK(UNII)_6E Im SHF_1224_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D24 of D49



swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz
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Report No

. : FR41M1111

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH51 6205MHz
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Report No. : FR4111111

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH55 6225MHz
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Page Number : D30 of D49



swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Harmonic @ 3m
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Page Number : D31 of D49
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz
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TEL: 886-3-327-0868 Page Number : D32 of D49
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR4111111

WIFI

Band 5 5925~6425MHz Harmonic @ 3m
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802.11ax HE160 Full CH47 6185MHz
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH79 6345MHz
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Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11a CH117 6535MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH185 6875MHz
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FCC RADIO TEST REPORT

Report No

. : FR41M1111

Band 7 6525~6875MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH149 6695MHz
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Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Antenna Band Cyl?:lIJeE{O/o) T(us) 1/T(kHz) [VBW Setting
6+7 802.11a 85.79 1720 0.58 620Hz
6+7 6GHz 802.11ax HE20 Full RU 85.88 3710 0.27 270Hz
6+7 6GHz 802.11ax HE20 106 RU 85.84 3880 0.26 270Hz
6+7 6GHz 802.11ax HE40 Full RU 86.05 2220 0.45 470Hz
6+7 6GHz 802.11ax HE40 242 RU 85.88 1740 0.57 620Hz
6+7 6GHz 802.11ax HE80 Full RU 85.88 1095 0.91 1kHz
6+7 6GHz 802.11ax HE80 484 RU 85.67 1710 0.58 620Hz
6+7 6GHz 802.11ax HE160 Full RU 85.77 651 1.54 1.6kHz
6+7 6GHz 802.11ax HE160 996 RU 86.21 1125 0.89 910Hz

MIMO <Ant.6+7>
802.11a 6GHz 802.11ax HE20 Full RU

Defa ()

Fixed
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